FCL-525-S NnX7 NYW! N2 1Nntan

Kwas aki

——ENGINES —
Description Pages
CYLINDER/CRANKCASE 2
PISTON/CRANKSHAFT 3
COOLING-EQUIPMENT 4
ELECTRIC-EQUIPMENT 5
CARBURETOR 6-7
AIR-FILTER/MUFFLER 3
FUEL-TANK/FUEL-VALVE 9
STARTER 10
PT.O-EQUIPMENT 11
PIPE/HANDLE 12
W' DIT'A TN 13

1/13



21724

Ref.

11005
11061

13272
13272A

14080

14080A
34001

92043
92045

92049

921
921
921

a3

72
2A

Part No.

11005-0615
11061-2203

13272-2013
13272-2031

14080-0733

14080-0734
34001-2091

92043-0725
92045-2278

92049-2269

92153-2136

92172-2103
92172-2104

Description

CYLINDER-ENGINE
GASKET,CYLINDER

PLATE
PLATE

CRANKCASE

CRANKCASE
STAND

FIN
BEARING-BALL,6001C3

SEAL-OIL,12X22X4 .5

BOLT,SOCKET,2X20

SCREW 4X8
SCREW, 2X30

Quantity

P B R —= —

L b I

2/13



PISTON/CRANKSHAFT

—1 3008

92033

92026

Ref. Part No. Description Quantity
13001  13001-0802  PISTON-ENGINE

13002  13002-2100  PIN-PISTON

13008  13008-6071 RING-SET-PISTON

13033  13033-2064  BEARING-SMALL END

49119 49119-0021  CRANKSHAFT-ASSY

P

92026  92026-08023 SPACER,8X12.9X1.8
92033  92033-2198 RING-SNAF

P

3/13



COOLING-EQUIPMENT

421724

A0156A

41038

b9066

Ref.

13280
13304
39156
39126A
41038

49089
29066

92154
92161

92172

92172A

92172B
92173

92173A

Part No.

13280-2077
13304-0003
39156-2101
39156-2102
41038-2091

49089-0766
29066-0001

92154-2056
92161-2068

92172-1114

92172-2127

92172-2149
92173-2015

92173-2019

Description

HOLDER
HOUSING-ASSY
FAD

PAD

DRUM

SHROUD-ENGINE
HOUSING-FAN

BOLT, 5xX22
DAMPER

SCREW 5X18

SCREW 4X10

SCREW 5X10
CLAMP

CLAMP

Quantity

1
1
1
2
1

N A N ey

=t =i =i [N

4/13



ELECTRIC-EQUIPMENT ...

82070

21130

260114

M‘\\\k 92171

@

Ref. Part No. Description Quantity
16073  16073-2239  INSULATOR 2
21050 21050-2329  FLYWHEEL 1
21130 211302071  CAP-SPARK PLUG 1
21169  21169-2078  TERMINAL 1
21171 21171-2284  COIL-ASSY-IGNITION 1
26011 26011-0862  WIRE-LEAD 1
26011A 26011-2388  WIRE-LEAD,L=230 1
02038 92038-2106  KEY 1
92070  92070-2121  PLUG-SPARK,BPMR7A(NGK) 1
02153 92153-2138  BOLT,4X20 2
02171  92171-2083  CLAMP

02192  92192-2135  TUBE

02210  92210-1530  NUT M8

5/13



CARBURETOR

ITO0G1A

920286

110616

921728

1E1E0A

au:ra.u

@—1 6160
@—Asma

14090

220058

6/13



CARBURETOR

Ref. Part No. Description Quantity
11063  11063-20G5 BRACKET 1
11060 11080-2111 GASKET 1
11061 11081-2054 GASKET 1
11061A 11081-22485 GASKET, CYLINDER-INSLILATOR 1
110618 11081-2247 GASKET, CARBURETOR-INSULATOR 1
11061C 11081-2248 GASKET . CARBURETORSPACER 1
12021 120210047 VALVE-ASSY-REED 1
12022 12022-2060 VALVE-EREED 1
14043 140483-2051 FILTER 1
14073 140732110 DUCT 1
14000 14000-2017 COVER, PRIMER PLUMP 1
15004 150040832 CARBURETOR-ASSY 1
18030 18030-2078 VALVE-FLOAT 1
18055  18055-2051 LEVER 1
18160 18180-2088 BODY 1
181604 18180-2141 BODY 1
21083 21083-2073 AFRM 1
32085 32085-2107 STOPPER 1
43028 43028-20G7 DlAPHRAGM 1
430284 430282005 DlIAPHRAGM 1
43040  43040-20a62 PACKING 1
40043 400483-2067 PUMP-FPRIMIMG 1
|2008  |2008-227T7 SCREW 2
220084 Q2008-2336 SCREW 1
B20088 [2008-2337 SCREW =]
2028 |20268-2367 SPACER 1
B33 [2033-2078 RING-SMAR 1
H2043 820483-2084 iy 1
g2055 Q2055-2147 RING-C 1
|2083 82083-2473 JET-MAIN #38 1
2148 82144-2308 SPRIMNG 1
2172  82172-2123 SCREW. 3X12 2
B2172A B2172-2124 SCREW, 525 =]
21728 B|2172-2138 SCREW, 5X85 2
22200 [2200-2074 WASHER 1

7/13



AIR-FILTER/MUFFLER

Ref.

18

18
49

921
921
921

11011
11013
11061
11065

020

077
069
23

12

Part No.

11011-2394
11013-2245

11061-2204
11065-2143

18020-2096

18077-2140
49069-0743

92153-2137
92154-2053

92172-2112

Description

CASE-AIR FILTER
ELEMENT-AIR FILTER

GASKET MUFFLER
CAF

BAFFLE

ARRESTER-SPARK
MUFFLER-ASSY

BOLT,SOCKET,oX16
BOLT

SCREW

Quantity

— == D == ==

8/13



FUEL-TANK/FUEL-VALVE =

92173—0

i

4

ol
o
P
—h
o
]

92192A—

Ref.

14069
49019

21001
21048

92071

92171
92172

92173
92192

92192A

99996

Part No.

14069-0017
49019-2114

21001-2335
21048-2083

92071-2142

92171-2073
92172-1115

92173-2009
92192-2130

92192-2152

99906-6107

Description

BREATHER
FILTER-FUEL

TANK-COMP-FUEL
CAP-ASSY-TANK

GROMMET FUEL TANK

CLAMP
SCREW 5X18
CLAMP
TUBE,3X5X174
TUBE,3X6X80

CAP-TANK & BREATHER ASSY

Quantity

— ek ek e e

T W T S QY

9/13



STARTER

48060

921454 (=

fa 46075

58106

——4 9080

S21T2A

Ref.

13165
13169
32099
46075
49060

49080
49088

29101
29106

92033

92081
92145

92145A

92172

92172A

Part No.

13165-2100
13169-2386
32099-2432
46075-2161
49060-2064

49080-2215
49088-2594

29101-0558
29106-0556

92033-2010

92081-2253

92145-0830
92145-2128

92172-2065
92172-2142

Description

PAWL

PLATE,RECOIL STARTER
CASE,RECOIL STARTER
GRIP,STARTER-RECOIL
CAM

PULLEY-STARTING
STARTER-RECOIL

REEL,STARTER-RECOIL
ROPE,3X850

RING-SNAP

SPRING

SPRING,RECOIL
SPRING,RECOIL

SCREW
SCREW . 4Xx14

Quantity

N N W

10/13



P.T.0O-EQUIPMENT

13081

92043

43049

92200A

Ref.

13081
49049

92043
92145

92200

92200A

Part No.

13081-0631
49049-2106

92043-0849
92145-2205

92200-2204

92200-2205

Description

CLUTCH-ASSY
SHOE-CLUTCH

FIN,CLUTCH
SPRING
WASHER,6X16X1.0

WASHER

Quantity

P —= R R —

11/13



PIPE/HANDLE

Ref | Part No. Description Quantity
1 R003-007800 |ENGINE 1
2 R210-00190A |SHAFT-DRIVE 1
3 R034-005700 |GRIP,ASSY 1
4 R210-00150B |PIPE-ASSY 1
9) R210-001400 |LOOP HANDEL,ASSY 1
9A R210-001410 |LOOP HANDEL 1
°B R210-001420 |BRACKET HANDEL 1
6 G035-000040 |GRIP,350 1
7 G052-002920 |LABEL WARNING 1
8 G052-001850 |LABEL POSITION 1
9 K0/78-050303 |BOLT,SOCKETI3M3 X 30 4
10 K150-050002 |NUT-HEX M5 4

12/13



AW DIT'A 1M'ax

Part No.

Description

Quantity

TP4-A330500

CUTTER,500

TP1-A021000

SUPPORT-CUTTER,S500

K164-060000

U-NUT M6

A040-001009

BOLT,CUTTER,L=17

G040-005000

BOLT,CUTTER,L=26

008-250

WASHER

TH5-A240030

CASE-GEAR,UPPER

G023-500320

GEAR-BEVEL,1.25-13

K354-069000

BEARING-BALL,UU 6900

K353-060000

BEARING-BALL,ZZ 6000

K282-022000

RING-SNAP,RTW22

R055-000100

NIPPLE-GREASE

TH5-A004000

CASE-GEAR,LOWER

TP1-A019000

SEAL

TP1-A022000

PLATE

K353-006080

BEARING-BALL,ZZ 608

TH2-A002000

CRANK-GEAR

K283-028000

RING-SNAP,STW28

A224-110004

JOINT

TP1-A023000

BRACKET

KO78-05014T

BOLT,SOCKET,|3 M3x14

KO78-050164

BOLT,SOCKET,|3 M3x16

KO78-05025T

BOLT,SOCKET, |3 M3x25

L080-050122

BOLT,SOCKET,M5x12

Al
PRIPIMNIIMNINIMN | = | | |
G NN S I = e R T N R S N = e e il e o Rl ad L el 0

~,028-200049

SHEATH,CUTTER

100

Gear Assy

Gear Assy

= |||l || P == = o =MD

13/13



